ITEM PART NO. DESCRIPTION QTY.
1 101520-03 FIELD HOUSING RCD 1 1
2 101520-07 END BELL AND BRUSH RIGGING 1
3 101520-14 BEARING RETAINER OUTER REAR RCD 1 ARMATURE 1
4 101520-15 BRUSH COVER RCD 1 STARTER 1
5 101520-13 BEARING RETAINER INNER REAR RCD 1 ARMATURE 1
6 101502-01 HAND WHEEL HUB 1
7 101502-03 HAND WHEEL 1
8 352503-04 1/4 AN WASHER 2
9 352503-05 5/16 AN WASHER 2
10 351550-25 025"O"RING 0.70 X 1.187 1
11 101520-17 BRUSH SET RCD1 STARTER (1 set = 8pcs) 8
12 101520-11 RCD1 MOTOR TO RCD GEARHEAD ADAPTOR 1
13 350524-02 60 BALL BRG 15x32x 9 1
14 350522-04 619 BALLBRG 20 x 37 x 9 1
15 356810-10 FHCS 10-32 X .625 3
16 101520-26 ARMATURE RCD 1 HD 1
17 101520-25M ARMATURE RCD 1 mod repair 1
18 355280-50 HEX NUT JAM M8 x 1.25 4
19 352507-05 5/16 LOCK WASHER 2
20 356899-04 FHCS M5 X 16MM 2
21 102510-55 REAR FOOT FOR STARTER 1

REeD

ENGINEERING INCORPORATED
TEL: 530-292-3133 - FAX: 530-292-3738

MOTOR ASSEMBLY RCD 1-RCD GEARHEAD HD

PART. NO. 101520-0004 C SHEET1 OF 1



	Sheet1
	Drawing View16
	Drawing View17


